

CASUALTY

1. *f/f* Pmsl 1amp fm Stat (fever + headache)
2. *f/f* Diltiazem 1amp in Stat (ATD) (Syncope) → Pms
3. *f/f* Tramadol 1amp in Stat - Pms
4. *f/f* Pantop 40 mg in Stat - Gastritis
5. *f/f* Avil 1amp in Stat (CPM) - Allergy + insect bite
6. *f/f* Desona 1amp in Stat - Bronchitis, throat bite
7. *f/f* Desipyllin 1amp in Stat - Bronchitis allergy.
8. *f/f* Emeset 4 mg in Stat - Vomiting
9. *f/f* Lasix 40 mg in Stat - CVA
10. *f/f* Mavitel 100 mg in Stat - CVA
11. *f/f* Efferalgin 100 mg in Stat
12. *f/f* Cycloparn 1amp in Stat - abd Pms
13. *f/f* TT 1amp in Stat
14. *f/f* Dolonax 1amp in Stat (ATD) (out the pain)

Common Drugs

1. T. Pmsl 500mg/650 mg TID/QID (15 mg/kg/lot)
2. T. Mettel 500 mg TID (8mg/kg/lot) - Pacardis is
asthma, renal, hepatic
3. T. Ibuprofen 400 mg BD
4. T. Diltiazem 50 mg BD
5. T. Acetofenac 100 mg BD
6. T. Rantec 150 mg BD (8/F)
7. T. Pantop 40 mg OD (8/F)
8. T. Rabeprazole 20 mg OD (8/F)
9. T. Cetirizine 10mg 1 HS

10. T. Leucetizine 5 mg 1 HS
11. T. CPM TID (0.1 mg/kg/dose)
12. T. Avil 25 mg BD
13. T. Euff 100 mg BD
14. T. Veltin 8 mg BD
15. T. Stenid 5 mg BD
16. T. Emeset 4 mg BD
17. T. Domstat 10mg BD } Vomiting
18. Cap. Max 500 mg TID (15 mg/kg/lot)
19. T. cefixime 200 mg BD (8mg/kg/lot) - UTI
20. T. Azithromycin 500 mg OD (10mg/kg) - Resp.
21. C. Ampiclox 500 mg QID - Skin inf, wound.
22. T. Moxi-clav 625 mg 80 - URTI, Skin
23. T. Levofloxacin 500 mg OD - Resp.
24. T. Ciprofloxacin 500 mg BD - CSOM.
25. T. Norfloxacin 400 mg 80
26. T. Oflox. 200 mg BD
27. T. Roethomycin 150 mg BD
28. T. Ciprolex TX 80
29. T. Migrant BD
30. T. Desipyllin 100 mg TID
31. T. Stat O - 500 mg OD (catvill)
32. T. Neumbin forte OD
33. Cap. Nutrelin - D 80
34. Cap. Becosules.

→ Gastritis

- T. Pantop 40 mg OD
- T. Omeq 20 mg OD
- T. Rebirin 20 mg OD
- T. Rantec 150 mg BD
- Syp. Grelusil 2tsp TID.

→ **Emergency**

Inf. Pantop 40 mg in Stat
Inf. Enacet 4 mg in Stat
IVF NS 10 Stat / if HTN, RL Stat)

Vertigo

T. Vertin 8 mg 1-0-1
T. Stemetil 5 mg 1-0-1
Inf. Stemetil 1 amp in Stat
T. Stugeson 25 mg Stat & SOS
↳ Cinnarizine - Can cause drowsiness

DIARRHOEA

Inf. Pantop 40 mg in Stat
Cap. Enuff 100 mg 80 x 2 days
ORS Sacchar
T. Ciplox TX 1-0-1 x 2 days (Infection)
T. Rantec 150 mg 80 x 2 days.
T. loperamide (2 mg) T. Naloxone (Rabopax, Chloral hydrate 150)

Severe dehydration

IVF RL 10 Stat
If Vomiting - IVF NS 10 Stat
LFT

Allergy / Insect bite

Inf. Avil 1 amp in Stat / Inf. Betamoxone in / Slow in
Inf. Doxona 1 amp in Stat
Inf. TT 0.5 ml in Stat
Inf. Cetirizine 10mg HS x 5 days
T. Levocat 5 mg HS x 5d

Inf. Adrenaline one in one lakh 0.5 ml. qm.

Severe Drug Reaction

Inf. Avil 1 amp in Stat
Inf. Doxona 1 amp in Stat
Inf. Efavirin 100mg in Stat
Inf. TT 0.5 ml in Stat

(Adrenalis)

- normal dosage (1/1000)
- take 1 ml + 9 ml distilled water, now it is 1 in 10000
now take 1 ml + 9 ml distilled water
now it is 1/100000, then take 0.5 ml.

UTI

→ T. Dolo 650 1-1-1
→ T. Norflox 400 mg 80 x 5 days
→ T. Rantec 150 mg 80 x 5 days
→ Symp. ultraqua - 2 tsp in 1 glass of water TID
→ plenty of oral fluids
→ T. Mepet Spas (meprenone + cydonia) 1-0-1 x 3d

Constipation

→ T. Dulcolax 5 mg 2 HS
→ T. Dulcolax HS
nt Safe in C/O Severe stomach Pain, Spasms, GI bleeding, severe const.)
Suppository

→ Symp. Diphala C 10 ml 1 HS

Enema - loose
Soap water
→ Symp. Cunnagin (10-30 ml)
15 ml 2 tsp TID

Anti Pyrebi + Analgesic → Pain

Emergency

- Inj. Dypapen 1 amp in Stat ATD
- Inj. Cyclopam 1 amp in Stat (Abd colic)
- Inj. Tramadol 1 amp 1m Stat (give enoxon + tramadol)
- Inj. Ketanov 1 amp in Stat
- Inj. Neurokind 1 amp in Stat

Fever + headache

- Inj. Pmol 1 amp in Stat
- T. Pmol 650 mg QID x 3 days
- T. Mefal 500 mg TID x 3 days

Giddiness - Check BP

- If normal, it is Vertigo
- T. Stemetil 5 mg 1-0-1 → Emergency
- If BP CN, GRBS, if low
- Give IVF 25% dextrose

If BP ↓ 2/0 → MI
2/0 NG - then IVF 10 NS Stat

If BP ↑

- T. Amblog 5 mg Stat
- T. Ambip AT
- If not getting low
- Inj. Lasix 40 mg in Stat

Swallowing - 8A/600

If ASKage ⊕ 40 COPD

Inj. Dextrophen 1cc in Stat

Inj. Doxona 1cc in Stat

Neb e Salbutamol - Oxygen, Budecort

T. Dextrophen 150 mg 1-0-1 x 5 days

T. Salbutamol 4 mg 1-0-1 x 5 days

T. Agec 500 mg ① 00 x 5 days

Inj. Monocel 1g in BD

Inj. Femic 1.5g BD ATD

Inj. Cephax 200 mg in BD

Syr. Albec

Cap. Beng

Asicall 2Tyr TID

Asicall 2Tyr TID

TUSE 2Tyr 80

Ambrodil

Pulmonary Oedema

Pulse oximetry - O₂ Saturation & Inhalation

Inj. Eftorlin 200 mg in Stat

Inj. Lasix 80 mg / 40mg in Stat

Inj. Dextrophen 2cc in Stat

Vomiting

Inj. Enoxon - 4 mg in Stat

T. Enoxon 4 mg SOS → T. Pantop 25R 1-0-0 (8/r)

IVF 10 NS Stat → T. Rabe 0 1-0-0 (8/r)

T. Pantop 40 mg OD → Cap. omeg - 0 1-0-0 (8/r)

Antacid (Omeprazole)

Seizures

T. Mefal forte 1-1-1 } x 5 days

T. Maxclan 625 mg 1-0-1

Levomep - 11 0-0-1

T. Rantec 0.150 mg 1-0-1
Steam inhalation & nasal plus

Neuronal

T. Mignani 1-0-1 X 5 days
T. Fluorizone 5mg 1-0-1 X 30 days
T. Rantec 0.150 mg 1-0-1 X 5 days
T. Cinnarizine

Nasal

Obtaining drops 2-2-2
T. Febreze plus 1-1-1 X 5 days
T. Leuocet 0-0-1
Sphenoid nasal drop.

Earache

Causes - e/d R-R-R
In children, if due to noise
① any nasal drops
R-R-R
② T. Mefed 1-1-1

CSOM / ASOM

T. Ciplox 500 mg 1-0-1
T. Pmol 650 mg 1-1-1 X 5 days
T. Avil 1-0-1

For itching

Retenavit Cream for 4/4

Ophthalm

Culture eye drops 1-1-1-1-1 X 20 days (Contact)
Ciplox - 0 eye drops " X 5 days

→ Foba F e/d (Pact) 1-1-1-1-1 X 5 days

→ Lubric e/d 1-1-1-1-1 X 20 days

→ Moxyma - e/d 1-1-1-1-1 or Mifloce

→ Neosporin + ointment (Sphenoid)

Scalp lotion

Hot compress

→ T. Hater 200 mg 80 X 3 days (Cetirizine)

→ T. Cetirizine 10 mg HS.

Conjunctivitis

Dexamer S - 1-0-0-0-1 X 5 days

Lower

Dubocain - 1-1-1-1-1

Moxyma 1-1-1-1-1

To beaming 1-1-1-1-1

(Steroid - 1. Omacell 40 mg
2. Rantec 150
3. Prednisolone

Higher

Moxyma

Mifloce

Grotesque

Ointment → Senghler / chloroel H

Ciplox maxiglan

Lubricants

Fla Lubric - 1-1-1-1-1

Lubric DS - "

Flax drops

Yes

A Surgery - 6 lines

Abroad for 20 years

- Cymenit - gel

- tea drop - gel

Itching - Allergic - Olanzapine
Wash 1-1-1-1°
Rapidly

General Abacavir

Palatans (Pharmacokinetics H4)

Large ointment - (chloroform)
ciprox ointment) Pack 8 sent

11g - loading dose

T. Cefepime 325 mg

T. Lopidol 300 mg (T. clonidine 300 mg)

T. Abacavir - 40/80 mg

T. Atropine 0.5 mg (optional)

11g. Pantop 40 mg in stat

Drugs

Check BP - Pulse

① IVF ② 11g TT 0.5 ml in stat

③ 11g. Cefepime 50-100 mg/kg/day (1g) (ATD)

④ Silverase Ointment for 1/4

⑤ Silverase + lignocaine gel (for cooling)

⑥ 11g. Tramadol 10mg in stat (if severe pain)

OP Poisoning

Stomach wash

IVF

11g. Atropine 10mg in stat

Catheterisation

If pupils not dilated - repeat 11g.

Kerosene Poisoning

→ Do not induce Vomiting / Stomach wash

→ 11g. Fentanyl 1g IV 80

→ 11g. Emet 4 mg IV 80

→ 11g. Pantop - 40 mg in 80

→ 11g. Doxona 8 mg in stat

→ NF 10 ONS } 75 ml/hr

10 RC

Monitor BP, PR, SPO₂

Check CBC, RBS, S. electrolyte, S. creatinine

CXR after 1/2 weeks

Neurology

T. Merg - R. 5/5 mg OD

T. Mysolone 5/10 mg OD

T. Lacoset 100 1-0-1 (Lacosamide - Anticonvulsant)

T. Levetiracetam 500 1-0-1

T. Nexito 10 0-0-2 (Escitalopram, Antidepressant)

T. Nexito plus 0-0-1 (Clonazepam 0.5 + Escitalopram 5mg)

T. Topaz - 50 mg 1-0-1 (Topiramate)

Antiepileptic

Antisepiz, Prevents

T. Valium 10 0-0-1 (Diazepam) Antianxiety, muscle headache

Anti anxiety

T. Ecdofen 10 1/2-1/2-1/2 A/C agitation, tumor, seizure

T. Parva AS 75 0-1-0

T. Noctapril - 800 1/2-0-1 (Piracetam)

CNS Stimulant

Improve blood supply.

Indications

1. Loss of memory 2. Vertigo 3. Alcohol

4. Rx of cognitive dysfunction 5. Cortical myeloma

T. Petril 0.5 $\frac{1}{2}$ HS (Clenazepam) 7-18-7-10

T. Syndopa 100/R5 $\frac{1}{2}$ - $\frac{1}{2}$ - $\frac{1}{2}$ - $\frac{1}{2}$

gfy. Enoxsane 0.6 ml S/c OD

T. Dicyclanil 2.5 mg 1-0-1

- Anticholinergic
- Urinary smooth muscle relaxant

Rx of urge incontinence

Rx of neurogenic bladder.

T. Zolfrush 10 mg HS - Zolpidem tablet -
Rx of insomnia & brain disorder

gfy. Stadol 500 mg IV - 100 ml NS (Painkillers, CVA, Head injury) c/c

gfy. Axitin 500 mg in 100 ml NS OD

gfy. Piroctol (Piroctol 800 mg)

T. Levamisole 50 $\frac{1}{2}$ - 0 - $\frac{1}{2}$ (Painkillers + painkillers)

gfy. Levamisole 500 mg in OD

gfy. Levamisole 1g in OD

Dermatology

Black heads

① Acne $\swarrow$ pustules

Black heads - Tretinoin Cream 0.025% X HS
Eudene Cream.

Pustules - Erythromycin Cream or clindamycin
gel

Wash face 4-5 times a day
Avoid oil / cosmetics

Do not pick it may lead to
Scar.

② Vitiligo

T. Cetrizine 10 mg 0-0-1

T. Levamisole 10 mg 0-0-1

T. Levamisole 5 mg 0-0-1

T. Axitin 15 mg 1-0-0

T. Axitin 10 mg OD

gfy Severe - gfy. Axitin in Retic
en/in

T. Fupred 10 mg x 5 days

gfy. Hydrocortisone 100 mg / 200 mg in Gel

of Severe

gfy. Prednisolone 10 mg / 60 mg.

gfy c/c add Tab. Zentel 400 mg OD.

③ Scabies

Permethrin Cream 5%.

Benzyt Benzoate 25%.

④ Fungal infection

Keto-B Cream 80 or TID

Clot B Cream (Clotrimazole + Beclomethasone)

Beclomethasone Cream

(Beclomethasone + Clotrimazole +
neomycin)

⑤ Eczema

Clotrimazole Ointment for 4/4
Hydrocortisone 5 mg 80 x 4 days
00 x 3 days
 $\frac{1}{2}$ 00 x 2 days

⑥ Alopecia

Minoxidil 2% or 5% Solution for 4A

⑦ Dandruff

Ketoconazole Shampoo (Dandruff)

⑧ Anti fouse & Dimeticoline lotion for L/A

⑨ **Chemical** **Cautery** / Acetyl Salicylic acid

Mastol Solution / Acetyl Salicylic acid
Tattooing hydroquinone - Acne, Sunlight, Smoker
So avoid

Depigmentation - Acne benzocaine in ev
clindamycin

Or T. Bracten 150 mg
Fluconazole - 150 mg weekly

Injection Site - hyperpigmentation
Metallic or metallic taste OD

OTH

1. Diclofenac - 50 mg BD, 75 mg SR
100 mg SR XOD

2. Aceclofenac - Xerodal 100 mg
Xerodal P } 80
Xerodal S
Xerodal TH

Xerodal 200 - CR-OD.

3. Piroxicam - Colomac 20 DT
Pirox 20-OT

4. Ibuprofen - Ibuprofen - 4 mg / 8 mg 80
16 mg OD

Eto doleac - Etova - 400 mg 80
Etovic 400 mg 80

Etova 600 CR-OD
Safe for all.

Etovix 600 - Etovix 60, 90, 120
Sedi effra - Etovix

Tramadol - Tramadol 50 80
s/c - nausea, vomiting, Yellings

8. Tramadol + Paracetamol - Ultracet - P 1/2-6-1/2

9. Paracetamol - Loral CR 650 mg

10. Rabeprazole - Cyra 20, Rabi 20
Rabun 20, Rabun 20

11. Pantoprazole - Tab Pantop 40 mg
Pant 40

12. Omeprazole - Opal 20 mg, Ome 20 mg

13. Calcium - Skelcal 500 mg
Skel 500 mg

14. Multivitamin - Cap - Biosules-Z
fours-B

15. Sexuatio peptide
Syp. Zingit

Tab. Sexuatio plus
Tab. Tan zen

Tab. Chymobid plus
Tab. Chymobid plus
Tab. Chymobid plus
(Orido + Chymobid plus)

→ T. Atetpa 400 mg 80
T. Eupin 400 mg 80

Oral **antibiotics.**

→ Cephradaxil - Bicef 250, 500 DT
Diacetyl 250, 500 DT

→ Cefixime 200
Hypen 200
formic 200

→ Ciprofloxacin - Ciploc 500 mg 80
Ofloxacin - 200
Ofloxacin - 200

→ Ofloxacin - 200

Febile Seizures (1-4 yrs)

1. **Phosphor** $-\frac{1}{3}$ cc **fm stat**
lorazepam - 1mg
Syr Calpol 1 tsp QID
Syr Metol 1 tsp QID
Syr Erythromycin 1 tsp QID x 5 days
Tab. Phos 5mg $\frac{1}{2}$ -0- $\frac{1}{2}$ x 3d
reptig **sponging**
Penic **Suppository** 250 (21 yr)
170 (<1 yr)
temp **chart** (observe for **convulsions**)
loperg 0.1mg/kg

Exanthematous (1-4 yrs)

1. **Saxo-cet-5** (Cefalexin + **Sulbactam**)
500 mg Q8H 1v x 5 days
Susp. Abcixan / **Conti plan** / **ibuprofen**
1 tsp QID x 1 bottle
Ashtalin **Cap** - 1 tsp x 1 bottle
neb **Ashtalin** - Q6H
chest x-ray
A/c **gastroenteritis** - **fever**
Susp. Malaricin 1 tsp TID x 5 days.

Pregnant. Common Cold

1. **Penic**
R. Cefixime 200mg

Gynecology

1. **Amenorrhea** - **x/o** **Pregnancy** by **OPT**
T. Mepro 1 TDS x 3 days
T. Trav 100
2. **Vaginal discharge**
VH₃ **Vaginal tab** - 1HS x 3 days
3. **For delaying Periods**
4. **Menorrhagia**
5. **After delivery.**
6. **For reduced lactation**
Syp. Proctamine **Cal** 1 tsp TID
T. Finic 6 months **of** **Pregnancy**
T. Foling 5mg 100
7. **Post 6 months**
T. Fe. 1-0-0
T. Ca - 0-1-0
T. Galbing 1-

9. lower abd Pain & discharge

clinging $\frac{1}{3} \times$

1. UTI is Pregnancy

Phosin

Hypertension - fluid

T. Doxinate - 505

T. Redox Plus 80

Emoset

Hypokalemia

Syp. Potlor 2 tsp in $\frac{1}{2}$ glass water 80

Syp. Kelyte " " "

PVD

T. Treacet 400 1-0-1 - Pentacyphylus

T. Stilog 1-0-1 (Calcio 301) (Phospho diesterase inhibitors, cf - heart failure, bleeding disorders)

Snake Poisoning

1. Give Sij. TT

2. Mark the site of Snake bite

3. 20 ml blood CT - repeat every 30 minutes

4. ASU

10 Vials - 100ml

1st 10 minute - 1ml/minute

If no reaction $\uparrow$ rate - 2ml/min in 2nd 10 min

Keep ready adrenaline 0.5mg

5. for neurotoxic Give neostigmine 1.5mg - 2mg in Atropine 1 amp (0.6mg) in

If improvement of neurotoxic signs

Give again a dose of neostigmine 0.5mg

If no improvement until recovery

Repeat every 30 minutes

If no improvement - no more neostigmine

$\rightarrow$ 1st dose of At completed - no improvement

Or worsening of symptoms - Give 2nd dose.

as same

$\rightarrow$ Give new life - if clinically Ventilated

Tringling & numbness

1. Neurotoxic fate - 80, Preghalin 00

Fluoth 800

1. T. Bufen 400 mg 80x5d

Fever

1. Temp $> 102^{\circ}\text{F}$

Adults - Sij. Paracetamol

5mg/kg or 1amp in stat

or $\frac{1}{2}$ amp in stat

Children $\rightarrow$ Sij. Paracetamol (80, 170, 250)

5mg/kg

Anal Suppository 80 mg stat

Fluid fonging.

2. Temp $< 102^{\circ}\text{F}$

$> 10^{\circ}\text{C}$ - T. Capol 500 mg T10x3 days

3-7 yrs - T. Paracetamol 250 mg T10x3 days

< 3 yrs

Syp. Paracetamol 15mg/kg 1tsp T1D

9.

Syr. Paracetamol 15 mg/kg or 1/2 gr

1 tsp TID

Syr. Meftal 8 mg/kg
100/5ml
50/5ml

T. Meftal - 8 mg/kg

1 tsp - 5 ml

Mouth bleed

Metrogyl on omentum

T. Bicef 500 mg.

Wound. Ulcers

Syr. Mox 15 mg

Syr. TT

GRS > 200

Metformin 500 mg 1-0-1/2

Stat

C/c alcoholics

1. RL/NS/ONS + MVI

2. Phosmure 100 mg in ONS

3. Sy. Cephradone 1g in ATD

2. Sy. Moxdal 1.2g in ATD

3. Sy. Amikacin 7.5 mg/kg/day.

OKA

- Nausea, Abd Pain

Slow NS - 6d drop/min

H. Actrapid S/c or Sy

- minus 50 from GRS

If GRS < 250 Change NS-ONS 10

If K-4 - 1 amp KU infusion

Urinary Retention

T. Valtam F → HS

T. Furost T → HS

T. Valtam 0.4 mg HS 1 wk.

Valeris E

Curin 40mg 60x1015

Curin LC

A/c appendicitis

1. Sy. Metrogyl 500 mg in TID

Sy. uprofloracin 200mg NB 0

Sy. Pantop 40 mg in BD

IVF ONS 500ml + 500ml

Renal Calculi

1. IVF 1000 ml + Deacene

2. T. Valtam 0.4 mg

3. T. Valtam F

4. Hydrochlorothiazide 25mg

5. Kmac 2 tsp TID

6. Cystone 2 tablet 80

Uremia

- UOCA 150mg

Udive 150mg

Udameis 150mg.

Epistaxis

Local Pressure

Head tilt forward
Inf. Throat lamp in steel

Nasal packing

Otween nasal drops, nasal spray

Oxy metogelin, oxymetazoline

ARTI

Inf. Bacurin 175 mg 10 TID

Inf. Doxona 1/2 cc 10 TID

Syr. Respura 1/2 tsp TDS

Syr. Deuphyllin 1/2 tsp BID

Syr. Capod 1/2 tsp sos

Ascorbic acid 40 mg OD x 1 wk.

Ascorbic 100 mg a 300 mg

Ascorbic 100 mg a 300 mg

T. ascorbic 100 mg 300 mg

PAEDIATRICS

Syr Paracetamol (250 mg) a (125 mg) 5ml

Dose 10-15 mg/kg/dose

Syr. Meftal (100 mg) a (50 mg) 5ml

Dose - 8 mg/kg/dose

Syr. Cefixime (5 mg) < 2 yrs - 2.5 ml OD
> 2 yrs - 5 ml OD

Syr. Ondans (2 mg) / 5ml / Sy. Emulac

Oral dose 0.1 mg/kg/dose

< 10 kg - 4 ml

> 10 kg - 5 ml

(5) Syr. Ibuprofen (100 mg/5ml)
Dose - 8 mg/kg/dose TID

(6) Syr. Ambroxol < 2 yrs - 3 ml
Syr. Ambroxol plus > 2 yrs - 5 ml

(COP) (Salbutamol)

Syr. Ambroxol 5 (Salbutamol)

(7) Syr. Asthalin (2 mg) 3ml < 2 yrs
5ml > 2 yrs

(8) Syr. Max (250 mg) [125 mg] 5ml

Dose 15 mg/kg/dose TID

(9) Syr. Cefixime (100 mg) [50 mg] 5ml

Dose - 4 mg/kg/dose BD

(10) Syr. Max (288.5 mg) 5ml

Dose - 15 mg/kg/dose BD

(11) Syr. Axitin (100 mg) a [50 mg] 5ml

Dose - 10 mg/kg/dose

(12) Syr. Pedialyte Age in months for < 2 yrs.

1/2 cup (for sleep)

(13) Colic acid drops - 5 drops TID anti spasmotic
excessive cry.

(14) Ologenic ear drops { 2-2-2 }

(15) Syr. Carnide 2 ml (gastro)

(16) Syr. T. minic (phenylephrine)

Syr. T. minic plus (") + (COP)

1-5 months - 5-9 drops 1-4 yrs - 16 drops } TID

6-12 " 9-11 " 1-4 yrs - 16 drops }

Kafril drops same as above

(17) Nae e antelin - antelin 20mg - 25ml
contains 2.5 mg

0.1mg/kg in 25ml NS

or
0.1 mg - 0.3mg/kg in 2.5ml NS

live disinfectant, child > 6 yrs

(18) Syp. Secalene 5ml OD
Syp. Zn 5ml X OD X 14 days > 6 months of age

(19) Syp Zn 5ml X OD X 14 days - 2-6 months
Zn 20 2.5ml 5ml 80 (probiotic)

(20) Syp. Neutrolin B 5ml OD B/F

(21) Syp. cypon (cytoseptadine) 5ml OD B/F
as opptizer.

(22) Syp. Jozegam 0.1 to 0.3 mg/kg slow in

(23) c/o Used appetite, Vomiting, fever
Tab. Jozegam 15mg OD

Tab. Domstal 10mg X 2
Tab. Mebac 100 80 X 3 days (mebacazole)

Syp. Aptivate 5ml OD X 2 hour B/F

(24) Female seizure (known case)
Tab. Faisium 5 mg X 2-0-1/2 X 3 days

(25) Abbedazole (400mg) (200mg)
(100mg)

< 2 yrs - 200mg
7-2 yrs - 400mg

< 1 yr - not recommended

(26) T. Acyclovir - 20mg/kg (Feb - 400 mg or 800 mg)

Syp 400mg
5ml

(27) Syp TUS 2 - 2 ml of 5ml
cough suppressant

(28) ADD
- enuff Sachet 1-0-1

- ORS Sachet

- Syp Zn 20 5ml OD X 14 days

- Syp Neutrolin B 5ml X 90

- Syp Cefixime (100mg) (4mg/kg) X 30
5ml

- Syp Wolemgin 1 tsp kid X 5 days.

(29) T. Mebacazole 100mg
> 5 yrs - 100mg 80 X 3 days
< 5 yrs - 100mg 80 X 3 days

(30) Syp. Ratac 1mg/kg / 30 X 1 day
Ratac 2 mg/kg / dose 80

(31) mouth ulcer
Candida B paint

Tears
< 4 yrs

Fluid maintenance (RL or flosyte P)

1st 10 kg - 100ml/24 kg } over 24 hrs.

next 10 kg - 50 ml/kg

next 10 kg - 20 ml/kg

eg: 18 kg child - 1000ml + 8 X 50 ml over 24 hrs

(32) Syp. Gentamycin
Dose - 2 mg/kg 80 or TID

(33) Amikacin
7.5 mg/kg/dose X 3 or 2 doses 80/710
(ototoxic, nephrotoxic)

Ampicillin, Cefotaxime (bactericidal)

14 dose 250 mg, 500 mg, 1g (ATD)

100-200 mg/Kg / 24 hrs X 4 No. of doses
50 mg / Kg / dose X QID

38 Ceftriaxone (monocel)

Dose - 25-50 mg/Kg / dose X 3 or
50-100 mg/Kg over 24 hrs
monocel - 5 - Ceftriaxone subcutaneous 1g in BD

39 Sypr cefazolin [$\frac{10mg}{5ml}$] [$\frac{5mg}{5ml}$]

Dose - 0.25 mg / Kg / dose

40 Diclofenac T - 2mg 5mg 10mg

Syr - 5mg/ml

Syr - [$\frac{2mg}{5ml}$]

41 Diclofenac tab - 50 mg, 75 mg, 100 mg

Syr [$\frac{25mg}{ml}$]

Dose - 1mg / Kg / dose

42 Compendone (Comstat)

tab - 5 mg, 10 mg, 15 mg

Dose - 0.2 mg / Kg / dose X 3

43 Dexamethasone fentanyl / Dolopar /
Calpol - 100 mg / ml 10-15 mg / Kg / dose

Cefixime / Cefixime - 25 mg / ml 4 mg / Kg / dose

max / max dose

80 mg / ml

44 Fosphenytoin (Fosphenytoin)

Syr - Fosphenytoin - 75 mg / ml

Dose - 10-20 mg / Kg

39 Gentamycin - Syr - 10 mg / ml
40 mg / ml

Dose - 5-7.5 mg / Kg / 24 hrs

R. 3 divided dose in 12 hrs

40 Nimesulide (Nise) - tab 100 mg

Syr - 50 mg / 5ml

Dose - 3-5 mg / Kg / day in 2-3 divided dose

41 Paracetamol tab 20 mg

Dose - 1 mg / Kg / dose BD

42 Prednisolone - tab 5 mg, 10 mg, 20 mg

Syr (5mg/5ml)

Dose - 2 mg / Kg / 24 hrs

43 Dulcitol - 800 mg / 5mg tab

0.3 mg / Kg per orally

44 Uraciluric acid (Uricin)

tab - 150 mg

Dose - 5 mg / Kg / dose BD

45 Amoxicillin + clavulanic acid

Syr max dose 50 mg / Kg / day in 2/3 divided dose

46 Sypr. max dose 228.5 / 5ml

Dose - 30 mg / Kg / 24 hrs into 2 divided dose

47 Acyclovir - tab - 200 mg / 400 mg / 800 mg

Syr - 250 mg

Dose - 10 mg / Kg / dose 5 times X 5-7 days

48 Albendazole - tab 400 mg 720 mg

1-2 yrs - 200 mg

Syr 400 mg / 10mg, 20mg

Anxiety-

1. T. ANXIT 0.25 HS x 3 days

Parity

1. Kani 1000g Ointment

Acidity

1. 50g. Rantec 1amp in stat
BO or T. Pantop

2. 70. Rantec 150 mg 1kg TID

3. 500mg Syt. Organe 1kg TID

4. Syt. Sucralfate 1kg TID x 3 days

Death

Pulse - not palpable

< 4 yrs - BP - not recorded
pupil - 8/c dilated & not responds

PM

no spout deep

CUS - no audible hit

ECG - showing asystole PA is detected

In view of all these, on date

deep at time

Alcohol withdrawal

1. 50g. Sevana (Halopendol) 1amp in stat

2. 50g. Phenylen 25 mg 1/1m stat
(Prametion) (10.5 mg)

5)

Sporadic pain abdomen

1. 50g. Buscopan 1amp in stat

2. 50g. Spasmo Pastic 1amp in stat

Oxycodone + Dilofenac
- Uratic acid

3. T. Cyclopam 710

4. T. megal spen 710

5. Syt. Cyclopam 1kg BO

Above 6 months

Calcic acid drops 1ml stat / Calcimic

↓
14 drops

5 drops TID

If not relieving - Syt. Peditoloxyl 10 1/2 ml stat